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MNP Battery information
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4] Rechargeable Li-ion
battery
thes JE G MR
Type bl Original tested type !
= P
*fﬁﬁ"\ (V) 1536 ﬁ““?‘/ﬁ”ﬂ‘ 2670mAh 41 Wh
Nominal voltage Capacity/energy
ik AT 76 R B 1 i AT HEEQ) /
Description Rechargeable Li-ion battery Li content
M L(ke) P 5 ORI
Mass W Appearance blackplastic film shell
K45 B Test information
SR g CPK-QA-Lab-UN383PACKI8 AR & H 3 2018-04-10
Original test report No. | 011-A Date of test report
A CET b FmE iAo  R b i T
MR e JIEVER 38.3 5 UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3
T.1 e AR A T.2 i )
Altitude simulation i Passed Thermal test Afit Passed
T.3 sl 2 TA Ptk ~
Vibration A Passed Shock Frffé Passed
T.5 40 ki % B T.6 Hlk o
External short circuit A Passed Crush Afit Passed
T.7 SE 7 A T.8 R % ok
Overcharge At Passed Forced discharge Friit Passed
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K% B A Sample Picture
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Made in China
CAUTION: Repla
Use of another

For s with Lenovo personal com
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ST/SG/AC.10/11/Rev.6/Amend.138.3 F5 #E % 3K . The tested samples meet the

LEUN
Cor;mlm'on requirements of test items of the UNITED NATIONS "Recommendations on the
i TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 -
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